Amlovie®

amlodipine

POSOLOGY
The initial recommended dosage is 5 mg once daily.

This dose may be increased up to 10 mg once daily.

Adjust the dosage according to the blood pressure goals. In general, wait
7 to 14 days between the titration steps. However, if the clinical situation
justifies it, it is possible to titrate more quickly, as long as the patient is
frequently evaluated.

It is preferable to take AMLOVIE® every day at the same time with a glass
of water.

Reducing the blood pressure reduces the
7isk of fatal and non-fatal cardiovascular events,
mainly cerebral vascular accidents and myocardial infarctions.

Take your patients to heart
Relax the vessels...

... to reduce blood pressure
.. toimprove blood supply to the heart muscle
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Amlovie®

amlodipine

AMLOVIE® is used to treat high pressure or angina.

+ In patients with high blood pressure values, AMLOVIE® acts by relaxing the blood vessels, so that
the blood passes through them more esily.

« In patients with angina, AMLOVIE® acts by improving blood supply to the heart muscle, which
therefore receives more oxygen, preventing the onset of chest pain.

How to take Amlovie® ?

+ Theinitial recommended dosage is 5 mg once daily.

+ This dose may be increased up to 10 mg once daily.

« Itis preferable to take AMLOVIE® at the same time every day with a glass of water.

Special populations:

+ Elderly : AMLOVIE® shows equivalent good tolerability in elderly patients and younger patients.
Normal dosage regimens are recommended in the elderly, but increasing the dosage should be
done with caution.

+ Hepatic impairment The dose should be determined carefully and treatment must start with a
dose located at the lower limit of the therapeutic range. Initiate treatment with AMLOVIE® at the
lowest possible dose and perform a slow titration in patients with severe hepatic impairment

+ Renal impairment : The usual dosage is recommended.

+ Paediatric population : Children and adolescents aged 6 to 17 years with high blood pressure:
the recommended oral high blood pressure treatment dosage in children aged 6 to 17 years is 2.5
mg, once daily as the initial dose. This dose may be increased up to 5 mg once daily if the desired
blood pressure is not reached after 4 weeks. Dosages above 5 mg once daily have not been studied
in paediatric patients. An amlodipine dosage of 2.5 mg is not possible with AMLOVIE® 10 mg.
Children below age 6 years: There are no available data.

In patients with high blood pressure, AMLOVIE® can be used in combination with a thiazide diuretic,
an alpha blocker, a beta blocker or an angiotensin conversion enzyme inhibitor.

In angina, AMLOVIE® can be used as a monotherapy or in combination with other angina treatments
in patients with angina resistant to nitrate derivatives and/or appropriate doses of beta blockers.
Side effects: The most commonly reported side effects in treatment are: drowsiness, dizziness,
headache, palpitations, flushing, abdominal pain, nausea, ankle swelling, oedema and fatigue.

Do not take AMLOVIE® in cases of allergy to amlodipine or other calcium channel blockers or any of
the ingredients of this medication, or low blood pressure, aortic valve stenosis or cardiogenic shock
and heart failure after a heart attack.



VASOCONSTRICTION

VRN

increase in blood pressure reduction of distal blood flow
HIGH BLOOD PRESSURE : and oxygenation
a silent killer ANGINA:

a harbinger of a heart attack

Amlovie®

AMLOVIE® fights AMLOVIE® treats and/or
high blood pressure prevents angina

Take your patients to heart
Relax the vessels...

.. toreduce blood pressure
.. toimprove blood supply to the heart muscle

AMLOVIE® is a medicinal product dispensed by prescription.

For the complete SMPC, consult www.dafrapharma.com



